
������������������������������������
��

�
	�����������	������

���������������


����������������������� ��������������������­���­��������­�����������������

�
	�����������	������

���������������
��������
��
������	�������������������

��
������������������������

����������������������������������������
�������


������� ��� �������
������ 	��	�����������	�� ��� �������������������� ���� ��������� ���� ����� �������� ��� ���� 	����	��
�����	���������
����������������������������������������


��������������	������������������	�������������������	���������������������������������������	��������������������
����������


������� ���������� 	��������� ����	� �	���� ������� ���������� ���� ���������� ������� �������� ��� ������� ���	����
��������		�����������	��������������
���	������������

��������
����������

����

��������
�������
������

��������������� ������

2mm Drill bit

�������  � ­���� ���������  � ���������
������� �������������� �������	����

x2

��������������������������	�����������
������

�������������������������������������
������ ���� �	���� ������ ���� ������� ����
�	��������������	�����������

�������
�������������������������������������
������	����������	���������������������
������	�����������������������������	���
�����������������������������������������
��� ����� ������� ����� �������� ����� ���
���������������������������

���� �������� ���������� ��������� �������
������������� ��� 	��	����������������
	����������������������

������������������������­��������������������������������������������­���­���������������������­���������������������
������������������������������������������������������������� ������­����������­������������������������������������������

������� ������� 
�������� ��������� ������� ���
������� �������� ����������������� ���
� ���

�����������������­��������������������������������
��� ��� ��������� ����� ����� ���� ����������� �������
�������� ��� ���� ���� ��������� �������

�����������������

��������
������������	��

����������������������

�������MADE IN GREAT BRITAIN

�
�����������������
���������	����������������������������

����	��������	��������������������������������������������������������������������������

������ ���� ���� ������ ��� ������������ ����� ��������� ���� ������ ������ ��� ����� ����� ��������� 
� ���� ����
�����������������������������

������������������������������	��������	����������������������������

�����������������������������������������������	����������������������������������������

���������������������	�������	���

���������������������������������������������������������������������������������������		��������
���������	��������������������������������������������������������������

�����������������������������������	���������������������������������������������������������������
�����	������������������������������

����	����������
�������������������������������������������������������������������������	������	�����
���������������������������		������������������������������	����������������������������

����������������������������������������������������������������������������������������	�������������
���������������������������������������������������������������������������������������������������
�������������������	���������������������������������	�����������������������������������������	���������
�������������������������������������������������������������������������������������

��
����������

����	����������������������������������
	����

����������������������������������

�������������
�������������������������������	�����

������

�� ����� ���� �������� ����������� ������� 	��� ��� ���	���� ������� �������� �������� 	����������� ���� ����
��������������������������������������������������������������������������������		�������������������
���������������		������������	�������������������������������������������������������������������������
���	������	���������������������	�������������������������������������������������������������������
�����������������������������������������������������������������������	��������������������������
���������

���������
��	�� ����� ������� ��������� ���� ����� ���������� ��� ����� ����� ��� ��� �������� ������� ��� ����� ���������
���������������������������������������������������������������������������������������������������������
��������������������
���������������

���� �������� ���������� 
� �������� �� ������������� ���������� ��� �����	�� �������� ���� ���� ��	��� ���� ��
���������������������������������������������
���������������������������
��������������������������������������������������������
���� ����������������� ������� ������ 
� 
��� ��������� ���������� ���� �������� �� ������������� ����
������������������������

Water proof

Preservative



�
	�����������	������

���������������


����������������������� ��������������������­���­��������­�����������������

���	������

������������������	���������������������������������������������������������

�������������������������������������������������������

���	���������������������������	�������������������������	��	������	���������������

���	������������������������������������������

���	������������������������	�������������������
���������������������������
�����
	������������������������	������
������������	�������������
����	��

�����������������	��������������������������������	��������������������	��

�����������������	����������������������������������	��������������


�������������������������������������� ������������������������� ���������
����������� ��� ������������� �
��������
��������
�������������������������
����������

����������������������������������������������������	����

�������������������������������������������������������������������

����������������������������������������������������������������������������������
�����

����
���������

­�����
�����­�����	���������
�����
�������������
�����������������������������
������������
­�������
������������
�������������
��������������������������
����������
������

����	����������������������

��������
����	���������

����������������������

������� ������������� ���������� ����� 
��������
��������
��������
��������������������������������
��������������������	�
��������������������������

������������������������������������
��

���	���������

���

��� ���� ���� ������� ����� ����� ����� ������������ ����� ���
���������� ������� 	����	�� ��� ���� ���� 	�������� ������� ���
���	������������������


������������������	�����������������������������������	��
������������������������������������	������

�� �����
���������������	�������������	���	����������	�����

��
������������������
������
����������������������	��	�����

­���� ���� ����� ����� ������� ��� ������� ������������ ��������
����� ����� ����� ���
������������� ���� ���������	��
��������

�����

ANY QUESTIONS?
Scan the QR code to contact 
us via our customer portal.



������������������������������������
�



����������������������� ��������������������­���­��������­�����������������
����������������������� ��������������������­���­��������­�����������������������������	������	����������������	��

Some steps within this set of instructions come with an added video guide for your 
convenience. These can be accessed via the QR code and used to aid you in constructing that 
step. See below for how to use.

You can also �nd all the videos on our youtube channel:
 https://www.youtube.com/@merciagardenproducts8716/videos 

ACCESSING VIDEO GUIDES...

1.  Find the QR code within the instruction step...

2. Open camera app...

3. Scan QR code...

4. Watch the video...

On your personal smart device (phone, tablet etc), open your camera app or QR code scanner 
app.

To scan the QR code, hold the camera over the QR code so that it can be seen on the screen. 
Once the QR code has been registered, follow the prompts on your device to open the video. 
(This will vary depending on your device.)
Please note: Ensure to use the back camera of your smart device as this will scan the QR code more 
accurately.  

The video guide will now be displayed on your smart device. 

Parts Needed-  No. QTY 1 
     No. QTY 1 
     No. QTY 1

Step.....

Within the instruction step, there will be an icon in the top right that has a QR code in. This is 
where the video can be accessed from. 
Please note: not every step has a video guide. 

Disclaimer: The garden building constructed in the video guides may be 
constructed di�erently to your building. Please ensure to read your 
instructions carefully to avoid error. 

ACCESSING VIDEO GUIDES...



������������������������������������
��


����������������������� ��������������������­���­��������­�����������������

Overall Dimensions:
Width = 3640mm 
Depth = 3019mm 
Height = 2156mm

Base Dimensions: 
Width = 3506mm 
Depth = 2350mm 

21 3 4

5 6

9

87

Door Panel QTY 1
AI-03S22SHDD1298X2095-V1

Front Window Panel QTY 2
AI-03S21SH1FSFWC1109X2095-V1

Right Gable QTY 1
AI-S21SHCGTR2272X323-V1

Side Window Panel QTY 2
AI-03S21SH1FSFWC572X1782-V1

Left Gable QTY 1
AI-S21SHCGTL2272X323-V1

Back Panel QTY 3
AI-S21SHPP1172X1832-V1

Side Panel QTY 2
AI-S21SHPPTF1700X1782-V1

Floor QTY 4
AI-S21MBF1753X1175-V1

Roof QTY 4
AI-S21MBCR910X2950-V1

Master Door QTY 1
AI-PRMHGMD600X1715-V1

Secondary Door QTY 1
AI-PRMHGSD600X1715-V1

Building Content:

03DTSHCV1208HGD4MW-V1

Roof Block - 28x28x140mm QTY 6
FS2828-G-160mm (angled)

Door Rain Guard - 28x44x1210mm QTY 1
RG2844-1210mm 

Window Rain Guard - 28x44x540mm QTY 4
RG2844-540mm

Door Beading - 17x12x1711mm QTY 2
S1217-1711mm

Roof Trim - 30x12x1510mm QTY 8
S1230-1510mm

Fascia - 95x12x1820mm QTY 2
SR1295-1820mm

Front Cover Trim - 56x12x2088mm QTY 4
S1256-2088mm

Side Cover Trim - 56x12x2070mm QTY 2
S1256-2070mm

Rear Cover Trim - 56x12x1810mm QTY 4
S1256-1810mm

Ridge Bar - 90x27x1714mm QTY 6
F2790-1714mm

10 11

12

13

14

15

16

17

18

19

20

21

Green LabelBlue Label

Blue LabelGreen Label

End View

End View

End View

End View

End View

End View

End View

End View

End View

End View

Tip: Labelling your parts, using a pencil and masking tape, may help you 
to identify them easier when you need them. NO.1 FLOOR PANEL



������������������������������������
��


����������������������� ��������������������­���­��������­�����������������

Roof End - 83x12x2950mm QTY 4
MB12RT83-2950mm

Door Bar - 60x16x1705mm QTY 1 
S1660-1705mm

Floor Block - 44x27x400mm QTY 12
F2744-400mm

Door Handle  QTY 1
PI-07-0001

U-Channel QTY 6
PI-07-0013

Mortice Lock QTY 1 
PI-07-0017

Hinge QTY 6 
PI-07-0023

Key Plate QTY 1 

Turn Button QTY 2 
PI-07-0034

Tower Bolt QTY 2 
PI-07-0114

Finial QTY 1
Shed Diamond Finial 

22

23

24

25  

26  

Felt

27

28  

29 

30

31 

32

33

End View

End View

End View

Missing parts?

?
Scan the QR code to visit our 
customer portal where you can 
quickly raise any missing or 
damaged parts and get a 
replacement sent out ASAP. 

50mm Screw x 122

40mm Screw x 46 

Felt Tacks x 190

30mm Screw x 38280mm Screw x 12

Screw Pack 
There may be extra screws in the pack.

Pre Assembly

Before assembling remove the transportation blocks from the bottom of each panel.

Take care removing the blocks as to not damage the panels. Tap with a �at headed 
screwdriver and hammer.

Dispose of the blocks once removed.




����������������������� ��������������������­���­��������­�����������������

������������������������������������
��

Locate Three Hinges (No. 27) to each of 
the Door’s (No. 10 & 11) framing. Ensure it 
is on the side that will sit next to the Door 
Panel framing, as shown. Fix each hinge in 
place using 3x40mm screws. Ensure the 
hinges are attached using the outer plate 
of the hinge.

Position the Doors into the Door Panel 
(No. 1) opening, ensuring the Hinges sit 
next to the framing, as shown. Secure the 
Hinges to the door Panel using 3x40mm 
screws per hinge, making sure to use the 
inner plate of the hinge.

Fit the Mortice Lock (No. 25) into the 
recess and �x in place with the screws 
provided. Fit the Key Plate (No. 26) to the 
opposite door using the screws provided.

Fix the Door Handles (No. 31) and the 
metal bar (spindle) using 8x30mm screws. 
Ensure the mortice lock closes correctly.  If 
not,  remove lock and turn the catch 
around using the small grub screw.

8x30mm screws
36x40mm screws

 

The Mortice Lock is Reversible
26

25

1

31

Step 1
Parts Needed - No. 1 QTY 1
     No. 10 QTY 1
     No. 11 QTY 1
     No. 25 QTY 11                                

10
11

27

IMPORTANT: Pre-drill before �xing screws.
       

Before assembly, please make sure you have a suitable 
base ready to install your building onto.

Pre drill 
holes

30mm 
screw

40mm 
screw

No. 26 QTY 1
No. 27 QTY 6
No. 31 QTY 1

27

27

27

27
a

a

b

b

c

c

Step 2
Parts Needed - No. 15 QTY 2
     No. 22 QTY 1
                                 No. 29 QTY 2

Fix the Door Bar (No. 22) to the 
inside of the Secondary Door 
using 6x30mm screws as shown.

Fit one Door Beading (No. 15) to 
either side of the inside of the 
door frame using 4x30mm screws 
per strip, ensuring that they sit 
�ush with the frame and the door.

Place the Tower Bolts (No. 29) 
roughly into position at the 
top/bottom of the Door beading. 
With a pencil mark around the 
bolt.

After marking the bolt onto the 
strips, drill a hole for the barrel 
bolt to locate into.

Following the hole being drilled, 
place the tower bolts into 
position and secure using 
4x30mm screws per bolt.

Ensure doors open and close 
freely.

22x30mm screws

22

1515

29

a

b

b

a

IMPORTANT: Pre-drill before �xing screws.

15

29

22

29

Pre drill 
holes

30mm 
screw

Pre drill 
holes



������������������������������������
��


����������������������� ��������������������­���­��������­�����������������

IMPORTANT: Pre-drill before �xing screws.Step 5

Place the assembled �oor panels (No. 8) 
onto a �rm and level base. Ensure the 
base has suitable drainage, free from 
areas where standing water can collect.

Secure the �oors together using 8x50mm 
screws through the �oor bearers in an 
alternating pattern.

8x50mm Screws

Pre drill 
holes

50mm 
screw

Step 6
Parts Needed - No. 4 QTY 2
      No. 5 QTY 1

Place two Back panels (No. 4) side by side 
on top of the Floor. Secure them together 
using 3x50mm screws.

Place a Side Panel (No. 5) on top of the 
Floor, ensuring it sits inside the Back 
Panel (No. 4), as shown. Secure the Panels 
together at the corner using 3x50mm 
screws. 

Position the panels so there is equal 
spacing between the �oor and the 
cladding on all sides.

Do NOT secure the building to the �oor 
until the roof is �tted.

6x50mm Screws

5

4
4

IMPORTANT: Pre-drill before �xing screws.

a

a

a

a

Pre drill 
holes

50mm 
screw

                   IMPORTANT: Pre-drill before �xing screws.Step 3
Parts Needed - No. 8 QTY 2
      No. 23 QTY 12 

Position the Floor Blocks (No. 23) in  
between the bearers on the Floor (No. 8). 

Secure in place using 2x30mm screws per 
block, screwing down through the Floor 
into the Block below. 

Repeat this for one other �oor panel.

24x30mm Screws          

IMPORTANT: Pre-drill before �xing screws.Step 4
Parts Needed - No. 8 QTY 2

Position another Floor (No. 8) �ush to the 
Floor assembly, so the Floor blocks sit 
between the �oor bearers, as shown. 

Secure in place using 2x30mm screws per 
block, screwing down through the Floor 
into the Block below. 

Repeat this to create two assembled 
�oors.

24x30mm Screws                           

Pre drill 
holes

30mm 
screw

Pre drill 
holes

30mm 
screw

8

8

23

23

8

8

8

8



������������������������������������
��


����������������������� ��������������������­���­��������­�����������������

IMPORTANT: Pre-drill before �xing screws.

5

4

Step 7
Parts Needed - No. 4 QTY 1
     No. 5 QTY 1          

Place the remaining back panel (No. 4) next 
to the already standing back panel and �x 
together using 3x50mm screws. 

Place the remaining Side Panel (No. 5) on 
top of the Floor, ensuring it sits inside the 
Back Panel (No. 4), as shown. Secure the 
Panels together at the corner using 
3x50mm screws. 

Position the panels so there is equal 
spacing between the �oor and the 
cladding on all sides.

Do NOT secure the building to the �oor 
until the roof is �tted.

6x50mm Screws

a

a

a

a

Pre drill 
holes

50mm 
screw

Step 8
Parts Needed - No. 3 QTY 2

Position one Side Window Panel (No. 3) 
next to the standing Side Panels (No. 5) 
on either side of the building, as shown.

Secure the panels togetehr using 
4x50mm screws per side, as shown. 

Ensure to stagger screws to avoid 
colliding.

Position the panels so there is equal 
spacing between the �oor and the 
cladding on all sides.

Do NOT secure the building to the �oor 
until the roof is �tted.

8x50mm Screws

3

3

IMPORTANT: Pre-drill before �xing screws.

b

b

b

b

b

Pre drill 
holes

50mm 
screw

Step 9
Parts Needed - No. 6 QTY 1
      No. 7 QTY 1 

Place the Left Gable (No. 6) and Right 
Gable  (No. 7) on top of the side panels, 
ensuring the boards interlock.

Secure in place using 4x50mm screws 
per gable top, screwing in an 
alternating pattern.

8x50mm Screws

6

7

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

50mm 
screw

Step 10
Parts Needed - No. 2 QTY 2                         

Place the Front Window Panels (No. 2) 
on the front of the �oor, so they sit on 
the outside of the Side Window Panels 
(No. 3) corners.

Secure together at the Corners using 
3x50mm screws.

Position the panels so there is equal 
spacing between the �oor and the 
cladding on all sides.

Do NOT secure the building to the �oor 
until the roof is �tted.

6x50mm Screws

2
2

a

IMPORTANT: Pre-drill before �xing screws.

a

a

a

a

a

a

Pre drill 
holes

50mm 
screw



������������������������������������
��


����������������������� ��������������������­���­��������­�����������������

b

IMPORTANT: Pre-drill before �xing screws.

b

b

b

b

b

b

b
b

1

Step 11
Parts Needed - No. 1 QTY 1

Place the assembled door panel (No. 1) onto 
the �oor in-between the already standing 
Front Window Panels (No. 2).

Fix the panels together using 4x50mm 
screws per side.

Position the panels so there is equal 
spacing between the �oor and the cladding 
on all sides.

Do NOT secure the building to the �oor 
until the roof is �tted.

8x50mm Screws 

Pre drill 
holes

50mm 
screw

21

32
21

32

Step 12
Parts Needed - No. 21 QTY 6
      No. 32 QTY 3

Place two Ridge Bars (No. 21) inside a 
U-Channel (No. 32) butt up to each other 
as shown in the illustration.   

Secure in place using 10x30mm screws 
per U-Channel.

Repeat the process to create three 
assembled Ridge Bars.

30x30mm Screws
 

Pre drill 
holes

30mm 
screw

IMPORTANT: Pre-drill before �xing screws.

Position one assembled Ridge Bar 
(No. 21) inside the building, so it sits 
central to the vertical gable framing.  
Align the back edge of the ridge bar 
with the top of the gable. Once in 
place mark the position of the bottom 
edge on both sides of the gable  with 
a pencil. 

Place the top edge of the roof support 
block (No. 12) �ush to the pencil mark 
and secure in place using 2x50mm 
screws per block.

*Repeat this process on both sides for 
the remaining assembled Ridge Bars.

Place the assembled Ridge Bar(s) on 
top of the attached blocks and secure 
through the outside of both gables 
using 2x80mm screws per side.

12x50mm Screws
12x80mm Screws

a

b

12

21

IMPORTANT: Pre-drill before �xing screws.

21

Step 13
Parts Needed - No. 12 QTY 6

Pre drill 
holes

50mm 
screw

80mm 
screw

a

b

*Hint: When �tting the Ridge Bar pencil 
mark the centre of the Ridge Bar and 
follow down onto the gable at a right 
angle, this will give you a guide to �x the 
support bars in place.



������������������������������������
���


����������������������� ��������������������­���­��������­�����������������

Place the Roof Panels (No. 9) on top 
of the Building. Ensure that the 
central piece of framing sits in front 
of the middle Ridge Bar. 

Internally, on the central framing of 
the Roofs, place three U-channels 
(No. 32) centrally across the joining 
roof framing, as shown.

Secure in place using 30mm 
screws. There will be a space 
between the framing within two of 
the U-Channels.

Secure the central framing to the 
middle ridge bar using 12x50mm 
screws.  Screwing either side of the 
U-channels, through the roof 
framing into the ridge bar behind. 

22x30mm Screws
12x50mm Screws 9

9
9

9

Step 15
Parts Needed - No. 9 QTY 4
     No. 32 QTY 3  

32

32

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

30mm 
screw

50mm 
screw

a

a

b

32

9

21

b

 

Step 14
Parts Needed - No. 9 QTY 4
      No. 24 QTY 4

Place the four roofs (No. 9) together.  Please note 
that two of the Roof Panels MUST go the 
opposite way to the other two Roof Panels, as 
shown. 

Slot the four Roof End (No. 24) pieces on to the 
Roof Panels where shown in the diagram.  

Fix the Roof Ends (No. 24) to the top and bottom 
Framing within the Roof Panels using 2x30mm 
per end.   

16x30mm Screws

9

9

9

24

9

24

24

24

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

30mm 
screw



������������������������������������
���


����������������������� ��������������������­���­��������­�����������������

IMPORTANT: Pre-drill before �xing screws.Step 16

Fix the Roof Panels to the Framing 
within the Panels and the Ridge 
Bars where they meet (internally) 
using 5x30mm screws per board.

HINT - Follow the nailing line of 
the framing on the roof panel so 
that you are more likely to �x into 
the ridge bar below. Also use a 
straight piece of timber as a guide 
to help keep the screw positions 
in a straight line. 

180x30mm Screws

Pre drill 
holes

30mm 
screw

 

bbbbb b bb b
bb

b

b

b

b

IMPORTANT: Pre-drill before �xing screws.

b

Step 17

Secure the building to the �oor 
using 32x50mm screws.

*Ensure to align the screws with the 
�oor bearers. 

32x50mm Screws

b

b

Pre drill 
holes

50mm 
screw

 

Felt 
tacks 

Step 18
Parts Needed - No. 33 QTY 1 

Cut the felt (No. 33) into four sheets 
measuring: 3740mm (L) X 1000mm (W). 

Lay the sheets onto the roof in the order 
shown in the diagram, ensuring to leave 
50mm overhang around each side. 
Ensure that each sheet overlaps by 
100mm.

Secure the felt to the building using felt 
tacks at 100mm intervals

190 x Felt Tacks

HANDLE
WITH CARE

1 2

3

4

33

1.
2.

4. 3.

100mm




����������������������� ��������������������­���­��������­�����������������

������������������������������������
���

16

16

16

16

IMPORTANT: Pre-drill before �xing screws.

16

*Cut to �t

Step 19
Parts Needed - No. 16 QTY 8

Sandwich the felt either side 
between the roof and the roof 
trims (No. 16), �xing each strip to 
the roof with 3x30mm screws.  The 
roof trims will need to be cut to �t.

24x30mm Screw

16

Pre drill 
holes

30mm 
screw

17
30

17

IMPORTANT: Pre-drill before �xing screws.Step 20
Parts Needed - No. 17 QTY 2
                 No. 30 QTY 1

Fix the Fascias (No. 17) to the front 
of the building using 4x40mm 
screws.

Attach the �nial (No. 30) over the 
join in the Fascias with 2x40mm 
screws.

10x40mm Screws 

Pre drill 
holes

30mm 
screw

1918 18 18
18

20

IMPORTANT: Pre-drill before �xing screws.Step 21
Parts Needed - No. 18 QTY 4
     No. 19 QTY 2
     No. 20 QTY 4

Attach the front (No. 18), side (No. 19) 
and rear (No. 20) cover trims to the 
building, �xing each trim using 
3x30mm screws.  

Ensure a trim is �tted to each corner of 
the building and over the panel joins.

30x30mm Screws 

Pre drill 
holes

30mm 
screw

14

14 14

14
13

SI
LI

C
O

N
E

SE
A

LA
N

T

14

IMPORTANT: Pre-drill before �xing screws.Step 22
Parts Needed - No. 13 QTY 1
     No. 14 QTY 4

Fix the Door Rain Guard (No. 13) above 
the door using 4x50mm screws.

Attach the Window Rain Guards (No. 14) 
above each window using 3x50mm 
screws per Rain Guard.

*Seal each rain guard with silicone 
sealant before �xing to the building.

16x50mm Screws 

Pre drill 
holes

50mm 
screw



������������������������������������
��



����������������������� ��������������������­���­��������­�����������������
Se

co
nd

ar
y 

D
oo

r Locking D
oor

28

28

Step 23
Parts Needed - No. 28 QTY 2

Fix the turn buttons (No. 28) to the 
top and bottom of the Secondary 
Door using 2x30mm screws.

*These turn buttons help keep your 
doors straight during high and low 
levels of moisture content in the air.

2x30mm Screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

30mm 
screw

28

Step 24

Once constructed, apply a preserving 
treatment and a waterproo�ng treatment 
to your garden building as soon as 
possible. This will help to protect your 
building and prevent decay. 

See page 14 for a full guide and instructions. 

Once fully treated, score around the 
protective covers on the glazing and 
carefully peel the coverings back. 

Apply treatment. Score and peel.

��������������������
Want to share your experience with us? 
Leave us a review on TrustPilot or Google.

Your reviews help other people �nd and trust our 
business, as well as helping to play an important role 
in our growth and improvement! 



����������������������������������������������������������������������������	����������
���������������������������������������	��������������	�����������������	���������	���������
����������������

�������������������������������������������������������������������������

��������������������	������������������������������������������������������������������
���������������������������������������������������������������������������������������

����� ���� ����� ��� ���� ����������� ����� ����� 	����� ��� ����� ������� ��� �������� ������ ����
�������������������������	����������	����������������������������������������������������
�������������������������	�������
������������	���������������������������
�����������
���� �������� ����� ��� ��� ��� ����� ����� ���������������� ���� ����� ���� ������ �������� ��������
��������������������������������������������������������

�����������������������������	���������������������������	���������������������������������
	�����������������������	�������	������������������������������������	�����

����� ����� ���� ��������� ���������� ���� ������ ��� ���� �����	�� ������ ����	������ �������
��������	��	��������	��������������	����������

�����������������	�������	���

������������������������������������� ����������
� �������������	�������������������	������������������������ ��������������������	�������������������������������� ����	������������������������
	����������������	���������������	����	��������������������������������	�����������������������������	�������������������������������������	��	������������������������������������������	���
���������������	����	��������������������������������������������������������������������������������������	�������������������������������	��������������������������������������������	�����
�������������������	����������������������������

	����������� ���������
������������������������������������������	��������������������	������������������������������������������������������

���������������� ���������
��������������������������������������������������������
������ ���¡�����������������������
�
�����������������������������������������������������������������������������

�������������������������	�������	��� 
����������������������� ��������������������­���­��������­�����������������

�

������	����������

����	������
��������������

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

�������� ������������ ������� ��� ������ ����� ������� ��������� ������� ��� ����� ���
�������������

��������������������������������������	������������������������������

�������� ���� ������ ��� �������� ����� ���� ������� ��� ��	��������	���� ��� ���� ������
���������������������������
	����

������� �� ���� ���� ��� ������ ����� ������� ���������� ��� ������� ��������� ������� �����
��������������������������������������

������������	�������������	������������	������������������������
�������������������
������������������������������������������������	�����������������������������������
���������������������������������������������������������

������������������������������������
���



������������������������������������
���

��������	�	������������ 
����������������������� ��������������������­���­��������­�����������������


��������

���	������������������������������������	���������������������������������������������������
���	����	�����������������������������������������	������	���������������������������������
�������	����	������������������������������������������������������������	��

������

�����	����������������������������������������	����������������������	��	���������������
��������
�������������������		�����	�����	�����������������
�������������	��������������	�����������������
	��	��������������

���­

���	������������������������������������������������������������������������������������	������
����������������������������	����	����

	��������������

��������������	�����	�����	���	�����������������������������	�������	��������	���� ���
����������������������������������������������	���������������������������������������
��������������������

���

­������	������¡���������������������������	������������������������	������������

��������������

��� ����������� ���	��	������ �	������������������� ������������ ���������������� ���������� ����
	���������	���	������������������	�����������������������������������������������
������������ 	������� ���������� ��� ������ ���������� ���� 	�����	����� ��� �������� ��������
�������������������������������

����


�� ��������	��������������� ��������������� �������������������������� ��� �������	��������
������������������������������������		������������������������

������


����������������	�������������������������������������	���������������	��	���	���������
����������������������������������������������������������������������������	������������
��������������������������	�����������������������������������������

��	���������������������������������������������	���	��������������	����	����������������������
���� ������� ������������ �������� ������ ���� �������� ����� ���������� 	��� ����� 	������ ����
��������������������������

������������

��������������	��	�����	�����������������������������������������	���������������������������
	��������� ������ ���� ������� ������� ����� ���� 	�������� ���	�� ���� ������ ��� ����� ����
����������������	�����������������������������������		�����	�������	��������������������
����� �����	�� ���� ������ ��� ��� ������� ��	�� ��� �������� ������� ���� ������� ������ ��� 	�����
���������������������������������

1

2

3

4

5

6

7

8

9

�����������
���������������������
��������	����������������������������	��	����������������	������	����������������������������
�����	�����������������������������������������������������������������


����	��������������������	���������������������������������������������


����	����������������������������������������������������������������������������������


����	���������


������	������	���������������		�����	�����������������	�������������	�������


����	������	�����������������������������	�����


�����������������	�����¢�	��	������������������	����������������

�������������¢����������������	��������������������������	������������£��	




������������������������������������������	���������������������

����������������������
������������������������	������	�����������������������������
������������������������������������������������	���������������������	��������������
������������ ������ ���������������������������������������� 	��������������	�������
������� ��� ���� 	���������� ������� ���������� ���������� ��� 	�����	������ 
�� ����
	����������������������������������		����
���������������������������������������
�����������������������	������������������������	����������������������������

������������������������������������������������������������������������������������
����������������������	�������	�����������������������������������������������������
���������	����������������������������������������������������������������������������
���������������������������������������������������������������

���������������
���������������������������	�������������	����������	����������
������ ��	�����������������������������������������������������������	�����������
����� �������������� ������������� 	��� ����� ��� ���� ������� ���� ������ ������ �������
���������������������������������������������������������������	�����������������������

��������������������
���������������������	��������������������������������������
������������������� ����� ����� ��� ������ ��� ������ ���� ������ ���� ��� 	��	���������������
����������������������������������� ������ ��������������������������� ���������������
��	�����������������������������������������������������������������������������������
��������������������������	��������������������
������	���������������������������
�������������������������	�������������������	������������������������������������
���������

�������� 	��	��� ���� ������ 
� ���� ���� ����	�� ������ ������� ���� 	��	��� ��� �����
	��������������������������������������������������������������������������������	��
��������	�������������������������������������� ��������������� ����� ����������	������
�������������������������������������������������

����
���������������		������������������������������
�����������������������������������������������
������������������������������������������������
������������������������������������������	���������
�������������������������������������	�������������
��������������������	��������������������
�������������������������������

����������������������������������������	����
�����������������������������������������������
��������������������������������������������	��	����


������������������������������������������ ������������������������������������������
��������� ���� �������� ���� ����� ����� ��������������� ��	������� ������� 	��	������
	��	�������������������������������	���������£�����������

�����������������������������������������������������������������������������������
���������	���������������������������������	������������������������������������������
�������������������������������������������

����������	��������������������������������������������� ���������������������
������������������������������������������������������

�


������������� ����­��������������� ����������2


��������������	����������������������������������������������������������������
�������		�����������������	������������������������������������� ����������������
���������

��������������� ���� ����������������	������������������������������������ ������
��������������������������	������������������������������

����������������������� ������������­��������������� ����������1

�¤������������������

��	�������������������������������� ����������� �������������������������������������
����� � ���������������������������������� ����������� ���� ������� �������������������
�����������������������������������������������������������
��������������

����������������������
������������������������������������������	������������������
��	��
����������������������������������������������������
��������� �������� ���������� 
� �������� �� ����������� ���������� ��� �������� ������
��������
���� ����������������� ������� ������ 
� 
��� ��������� ���������� ���� �������� ��
�����������������������������������������

��� ����� ��	������� ������ �� ����	��� �������� ��� ���� ������� ���� �������� ��� ����
�����������������������������������������������������������������������������������

�������������	������������������	��	����������������������	�������������		���������

3

4 ���������������������������������������������

������������¥����������	������ 
����������������������� ��������������������­���­��������­�����������������


�����������������������������������������������������	�����������	������������������
���������������	������������������������������	����������������������������������������
�������������������������������� ��	������ ���� �������������������� ��������� �����������
�����	��������	��������������������	����������	��������������������������������������
��������	�������������	���������������	�¤

��������
������������������������������������������	��������������������������������������
�������������������������������������������������

����������������������

�����	������
��������������	���������������
������������������������
��������������	��	����

������������������������������������
���



������������������������������������
���


������	���������������	������������������������������������������������������������
������	�����������	���
�����������������������	���������������������������������������������������	���
����������

������������������������������������������������������		���

��������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������������	����������������������������������
��� ���� ��������� ���� ���� ����� ����������� ���� 	����� ���� ��� �		�����	�� ��� ����
���������������������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
��� � ���� ��������� ���� ���� ����� ���	����� ������� ��� ���������� ��� ���� ���� ���������
������	������
��� � ���� ��������� ���� ���� ����� ���	���� ��� �� ��������� ��¡��� ����� ������ ������ ������
	��	���������������������	�������������������������������
¥�� � ���� ��������� ��� ��� ���� ����� ���	�������� �� ����� �������� ��� ���� ������	������
��������������������������	�����	������	��	������������������������������������������
¦�������������������������������	����	�����������������������������������������������
������������������������������������
�����
���������������������������������������������������������������������	�������
��������������������������
�����
�������������������	��������	��������������������������������������	���������
���������	��
��������������

����­�������¥����������1 2 ������������������

���	���������������	����������������������
������������������������������������������������
����������� ���� ��� ������ ��� ���� ��������� �������� �����	���� ����� ���������� 	������ ������
����������������������	�����������������������	������	����
�����������������������������������������������������������������������������������	��������
��	�������������� ������� ��� ����� ��������� ������������ ��� ��������� ���� ���������
����������
������������������������	��������������������������������������� ������������	��������
�����

�������������������������������������������������������		���

�������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������	����������������������������������
���������������������������������������������	�������������		�����	��������������������
����������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
���������������������������������	���������������������������������������������������	������
���������������������������������	��������������������¡��������������������������	��	����������
�����������	�������������������������������
¥����������������������������������	���������������������������	�����������������������������
���	�����	������	��	������������������������������������������
¦�������������������������������	����	�����������������������������������������������������
�����������������������������
�����
���������������������������������������������������������������������	�������������
��������������������
���� � 
��� ������� ���� ����� 	���� ����	��� ��� �������� �������� ����������� �����	������ ���
���������	��
��������������

�����������	����������� 
����������������������� ��������������������­���­��������­�����������������

����������������������

�����������������

��������
������������	��

�������


